

## <u>Test Report</u>

Applicant:

KOOPMAN INTERNATIONAL B.V DISTELWEG 88 AMSTERDAM, THE NETHERLANDS

Attn: QUALITY CONTROL

Number: SZHH01391562S1

Date: Aug 30, 2019

This is to supersede Report No. SZHH01391562 dated Aug 28, 2019

Sample Description:

ample Description.	
One (1) group of submitted sa	mple said to be :
Item Name	CAN OPENER
Item No.	CY5654410
Material	Metal wheels (iron with nickel coating)
Date Sample Received	: Aug 14, 2019 & Aug 23, 2019.
Testing Period	: Aug 14, 2019 ~ Aug 28, 2019.
	SZHH01391562
	A
	7 <i>8 9 10 1 2 3 4 5 6 7 8 9 2</i> 0 1 2 3 4 5 8 7 8 '
	and the second

Tests conducted:

As requested by the applicant, refer to attached page(s) for details.

Conclusion:

Tested Samples Tested component(s) of submitted sample(s) Client's requirement on

- ----Sensory test
- ----Overall migration
- ----Determination of heavy metal release on metal ----Heavy metal content on metal

<u>Result</u> Pass Pass Pass Pass

Authorized by: For Intertek Testing Services Shenzhen Ltd.

Ben N.L. Lin General Manager



Page 1 of 4

Tel:+86755 26020111

www.intertek.com.cn

www.intertek.com

Fax:+86755 35377118\9

Intertek Testing Services Shenzhen Ltd. 深圳天祥质量技术服务有限公司 West Side of 1/F and 3,4,5/F of Bldg. 1, 1-5/F of Bldg. 3, Yuanzheng Science and Technology Industrial Park, No.4012, Wuhe Ave. North, Bantian Street, Longgang District, Shenzhen 深圳市龙岗区坂田街道五和大道北 4012 号元征科技工业园

1号楼3、4、5层及1楼西侧半层和3号楼整栋1-5层





## Test Report

Tests Conducted

Number: SZHH01391562S1

### 1 <u>Sensory Evaluation</u>

With reference to DIN 10955:2004.

Test Procedure:

Sample was cleaned according to the product's instruction manual or in the absence of such manual, with water. Food simulant was filled in the sample under below mentioned time and temperature. Odour and off-flavour was evaluated with 6 panelists using control sample of food simulant.

I. Test condition:

Water 40°C 0.5 hours

II. Result:

Test Item	Result	<u>Limit</u>
	<u>(1)</u>	
Intensity of odour	0.5	2.5
Intensity of off- flavour	0.5	2.5

Intensity Scale:

0 = No discernible deviation

Barely discernible deviation
Weak deviation
Clear deviation
Strong deviation

Tested component: (1) Silver color metal wheels.

## 2 Extractable Heavy Metals of Metal Material

With reference to EU Technical Guide "Council of Europe Resolution CM/Res(2013)9 on metals and alloys Used in Food Contact Materials and Articles". Migration test was carried out and heavy metal content was determined by Inductively Coupled Plasma Optical Emission Spectrometer (ICP-OES) and Inductively Coupled Plasma Mass Spectrometer (ICP-MS) with reference to ISO 11885:2007 and ISO 17294-2:2003 respectively.

I. Test Condition:

Food Simulant : Citric acid (5 g/L) Temperature: 40°C

Time: 0.5hours

II. Test Result:

Tested component (1):							
<u>Elements</u>	<u>Result 1<sup>st</sup> test</u> (mg/kg)	<u>Result 2<sup>nd</sup> test</u> (mg/kg)	Result 1 <sup>st</sup> test+Result 2 <sup>nd</sup> test (mg/kg)	<u>Result 3<sup>rd</sup> test</u> (mg/kg)	<u>Reporting</u> Limit (mg/kg)	<u>7*Limit</u> (mg/kg)	<u>Limit</u> (mg/kg)
Silver (Ag)	ND	ND	ND	ND	0.05	0.56	0.08
Aluminium (Al)	ND	ND	ND	ND	1	35	5
Chromium (Cr)	ND	ND	ND	ND	0.02	0.7	0.1
Cobalt (Co)	ND	ND	ND	ND	0.01	0.14	0.02
Copper (Cu)	ND	ND	ND	ND	0.5	28	4

Page 2 of 4

Intertek Testing Services Shenzhen Ltd. 深圳天祥质量技术服务有限公司 West Side of 1/F and 3,4,5/F of Bldg. 1, 1-5/F of Bldg. 3, Yuanzheng Science and Technology Industrial Park, No.4012, Wuhe Ave. North, Bantian Street, Longgang District, Shenzhen 深圳市龙岗区坂田街道五和大道北 4012 号元征科技工业园 1 号楼 3、4、5 层及 1 楼西侧半层和 3 号楼整栋 1-5 层





# Test Report

**Tests Conducted** 

Iron (Fe)	ND	ND	ND	ND	1	280	40
Manganese (Mn)	ND	ND	ND	ND	0.02	0.7	0.1
Molybdenum(Mo)	ND	ND	ND	ND	0.02	0.84	0.12
Nickel (Ni)	ND	ND	ND	ND	0.02	0.7	0.1
Tin (Sn)	ND	ND	ND	ND	10	700	100
Vanadium (V)	ND	ND	ND	ND	0.005	0.07	0.01
Zinc (Zn)	ND	ND	ND	ND	1	35	5
Antimony (Sb)	ND	ND	ND	ND	0.01	0.28	0.04
Arsenic (As)	ND	ND	ND	ND	0.001	0.014	0.002
Barium (Ba)	ND	ND	ND	ND	0.1	8.4	1.2
Beryllium (Be)	ND	ND	ND	ND	0.01	0.07	0.01
Cadmium (Cd)	ND	ND	ND	ND	0.001	0.035	0.005
Lead (Pb)	ND	ND	ND	ND	0.005	0.070	0.010
Lithium (Li)	ND	ND	ND	ND	0.010	0.336	0.048
Mercury (Hg)	ND	ND	ND	ND	0.003	0.021	0.003
Thallium (TI)	ND	ND	ND	ND	0.0001	0.0007	0.0001
Magnesium(Mg)	ND	ND	ND	ND	1	-	-
Titanium(Ti)	ND	ND	ND	ND	1	-	-

Tested Sample : (1) Silver color metal wheels.

#### 3 Overall Migration Test

With reference to Commission Regulation (EU) No. 10/2011 and its amendments.

I. Test condition:

Tested component	Food simulant	Temperature (°C)	Time(hours)
(1)	3% (w/v) Acetic acid	40	0.5

#### II. Test Results :

Food Simulant	Result(mg/dm <sup>2</sup> )	Reporting Limit	<u>Limit</u>	
	(1)	(mg/dm <sup>2</sup> )	<u>(mg/dm²)</u>	
3% (w/v) Acetic acid	5	1	10	

Tested components: (1) Silver color metal wheels.

Remark : Ratio of food contact surface area to volume used to establish the compliance of material or article =  $1 \text{ dm}^2$ : 100mL.



Intertek Testing Services Shenzhen Ltd. 深圳天祥质量技术服务有限公司 West Side of 1/F and 3,4,5/F of Bldg. 1, 1-5/F of Bldg. 3, Yuanzheng Science and Technology Industrial Park, No.4012, Wuhe Ave. North, Bantian Street, Longgang District, Shenzhen 深圳市龙岗区坂田街道五和大道北 4012 号元征科技工业园 1 号楼 3、4、5 层及 1 楼西侧半层和 3 号楼整栋 1-5 层





## <u>Test Report</u>

Number: SZHH01391562S1

Tests Conducted

### 4 Heavy Metal Content of Metals

Acid digestion method was used and heavy metal content was determined by Inductively Coupled Argon Plasma Spectrometry.

	<u>Result (mg/kg)</u>	Reporting	<u>Limit</u>
<u>Element</u>	Tested Component	Limit	<u>(mg/kg)</u>
	(1)	<u>(mg/kg)</u>	~~~~~~
Total Lead (Pb)	ND	10	100
Total Cadmium (Cd)	ND	10	100
Total Arsenic (As)	113	10	300
Cobalt (Co)	52	10	500
Mercury(Hg)	ND	10	100

ND = Not detected

Tested component(s): (1) Silver color metal wheels.

# End of report

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct. This report shall not be reproduced unless with prior written approval from Intertek Testing Services Shenzhen Ltd.



Intertek Testing Services Shenzhen Ltd. 深圳天祥质量技术服务有限公司 West Side of 1/F and 3,4,5/F of Bldg. 1, 1-5/F of Bldg. 3, Yuanzheng Science and Technology Industrial Park, No.4012, Wuhe Ave. North, Bantian Street, Longgang District, Shenzhen 深圳市龙岗区坂田街道五和大道北 4012 号元征科技工业园 1 号楼 3、4、5 层及 1 楼西侧半层和 3 号楼整栋 1-5 层





## To: KOOPMAN INTERNATIONAL B.V

Attention: QUALITY CONTROL

Date: Aug 30, 2019

## Re: Report Revision Notification

Intertek Testing Services Report Number SZHH01391562 Dated Aug 28, 2019

Please be informed that all the content recorded in the above captioned report will be void. This captioned report is now superseded by a revised Intertek Testing Services Report Number, SZHH01391562S1 Dated Aug 30, 2019 Below are revision details:

Report Number	SZHH01391562	SZHH01391562S1
Revise remark	Nil	Typing error

Thank you for your attention.

Authorized by: For Intertek Testing Services Shenzhen Ltd.

Ben N.L. Lin General Manager

Intertek Testing Services Shenzhen Ltd. 深圳天祥质量技术服务有限公司 West Side of 1/F and 3,4,5/F of Bldg. 1, 1-5/F of Bldg. 3, Yuanzheng Science and Technology Industrial Park, No.4012, Wuhe Ave. North, Bantian Street, Longgang District, Shenzhen 深圳市龙岗区坂田街道五和大道北 4012 号元征科技工业园 1 号楼 3、4、5 层及 1 楼西侧半层和 3 号楼整栋 1-5 层

